Model
WB 101

UZivatelsky
manual

Posilovaci stroj
ARSENAL
multibenchpress

DOMAFIT FITNESS, S.R.O.
KARLOVARSKA 106
CZ 252 61 JENEC

Mob: +420 602 238 405
Tel.: +420 220 981 452
E-mail:info@domafit.cz



http://www.escaladsports.co.uk/

K mazani pouzivejte olej WD-40

Pravidelné kontrolujte dotazeni konstrukce

Stroj Ize &istit vihkym hadfikem a neagresivnimi Sisticimi prostfedky. NEPOUZIVEJTE
rozpoustédla.

Maximalni vaha uzivatele: 140kg.



. Rawa |, Al warmings, and
Raplace RDH If GaMmaged. iUk of remaoved
. Koy <hiiren oy
o

HARDWARE PACK



#32 M10 x 3/4” Allen Bolt (Qty 7)
(T —
#34 M8 x 1 5/8” Allen Bolt (Qty 8)

#50 M8 x 2 1/8” Allen Bolt (Qty 1)

||||I1|||”||| |1 I||||||]|II|I]'HI1I|

#47 M10 x 2 3/4" Carriage Bolt (Qty 1)

T
.||.|| II |||| '?'lll

I
||' ||. l|, l |

%

#10 U-shaped Pin (Qty 1)

9.
#15 Spring Clip #61 Chain (Qty 1)
Qty 4)

#46 M10 x 3 3/4" Carriage Bolt (Qty 10)

M

#31 M12 x 5 3/4"” Allen Bolt (Qty 2)
mm

0 1 2 3 4 5 6 7 8 9

10 11 12 13 14 15

HARDWARE PACK



© © ©

#38 01" Washer #39 @3/4” Washer #40 0 5/8” Washer
Qty 4) Qty 29) Qty 10)

© ] i

#28 01/2" Washer #51 M10 Aircraft Nut #36 M12 Aircraft Nut

Qty 1) Qty 17) Qty 2)
#29 Spring (Qty 1) #62 C-clip (Qty 2)

)

#27 L-shaped Pin (Qty 1) #42 Axle (Qty 1)

5

#33 M8 x 3/4” Allen Bolt (Qty 2) #52 M8 Aircraft Nut (Qty 3)

#35 M6 x 1/2” Philips Screw (Qty 1)

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15




ASSEMBLY INSTRUCTION

Tools Required Assembling the Machine: Two Adjustable Wrenches and Allen Wrenches.
NOTE: Itis strongly recommended two or people assembling this machine to avoid
possible injury.

STEP 1 (See Diagram 1)

A.) Attach the two Base Frames (#65) together on a flat surface. Attach the Left & Right Upright
Beams (#67 & #68) onto the two Base Frames. Secure each Upright with two M10 x 3 34"
Carriage Bolts (#46), @ %" Washers (#39), and M10 Aircraft Nuts (#51). Do NOT tighten the
nuts and bolts yet.

B.) Connect the two Upright Beams with the Cross Brace (#69) in the mid-span. Secure each end
with two M10 x 3 %" Carriage Bolts (#46), one Curve Bracket (#76), two & %" Washers (#39),
and two M10 Aircraft Nuts (#51).

C.) Insert two Crutches (#73) into the openings on the Upright Beams. Use the M18 Lock Knobs
(#54) to secure the Crutches in position.

D.) Attach the Right & Left Safety Hooks (#63 & #64) to the two Crutches. Secure each Hook with
a M8 Aircraft Nut (#52).

E.) Attach two Weight Posts (#78) to the Cross Brace. Secure each Weight Post with one M10 x
¥, Allen Bolt (#32) and @ %" Washer (#39). Attach an Olympic Sleeve (#14) to each Weight
Post. Attach a Spring Clip (#15) to each Sleeve.




STEP 2 (See Diagram 2)

A.) Attach the Lat Bar Frame Support (#66) onto the joint of the two Base Frames (#65).
Align the holes and secure them together with two M10 x 3 34" Carriage Bolts (#46), @ 34"
Washers (#39) and M10 Aircraft Nuts (#51).

B.) Attach the Lat Bar Frame Support (#66) to the bracket on the Cross Brace (#69). Attach
the Rear Diagonal Support Frame (#77) to the back of Lat Bar Frame. Align the holes and
secure them together with one M10 x 2 %" Carriage Bolt (#47), @ ¥’ Washer (#39) and
M210 Aircraft Nut (#51) to the top holes; one M10 x 2 %" Allen Bolt (#79), two @ %"
Washers (#39) and one M10 Aircraft Nut (#51) to the bottom holes.

C.) Slide the Sliding Weight Post (#71) onto the Lat Bar Frame (#70) from the bottom. Insert
the Lat Bar Frame (#70) into the Lat Bar Frame Support (#66). Secure it with two M10 x 2
3/8” Allen Bolts (#48), four @ ¥ Washers (#39) and two M10 Aircraft Nuts (#51).

D.) Attach an Olympic Sleeve (#14) onto the Sliding Weight Post. Attach a Spring Clip (#15)
onto the Sleeve. Securely tighten all Nuts and Bolts previously installed.




STEP 3 (See Diagram 3)

A.) Attach the 57" Cable (#74) to a Pulley (#57). Attach the Pulley to the top opening on the
Lat Bar Frame (#70). Secure it with a M10 x 2 3/8” Allen Bolt (#48), two Pulley Bushings
(#59), and one M10 Aircraft Nut (#51). Make sure the ball stopper on the Cable is
underneath the opening.

B.) Draw the Cable over the Pulley to the open bracket on the rear of the Lat Bar Frame.
Attach a Pulley and secure it with one M10 x 2” Allen Bolt (#49), one L-shaped Cable
Retainer (#75), two @ %" Washers (#39), and one M10 Aircraft Nut (#51).

C.) Draw the Cable around the Pulley then downward to the bracket on the Sliding Weight
Post (#71). Secure it with one M10 x %" Allen Bolt (#32), two @ %" Washers (#39), and
one M10 Aircraft Nut (#51).

D.)Insert a M8 x 2 1/8” Allen Bolt (#50) through the holes on the Lat Bar Frame and secure
it with a M8 Aircraft Nut (#52).

E.) Connect the Lat Bar (#72) to the Cable with two C-clips (#62) and one Chain (#61).




STEP 4 (See Diagram 4)

A.) Attach the Main Frame (#1) onto the Front & Rear Stabilizers (#2 & #6). Secure each end
with two M10 x %" Allen Bolts (#32) and @ %" Washers (#39).

DIAGRAM 4




STEP 5 (See Diagram 5)

A.) Attach the two Backrest Supports (#3) to the pivot on the Main Frame (#1). Secure it with
one M12 x 5 %" Allen Bolt (#31), two @1” Washers (#38), and one M12 Aircraft Nut (#36).
Do not over tighten the nut and bolt. Make sure the Backrest Supports are able to swivel.

B.) Attach the Backrest Incline Support (#4) in between the two Backrest Supports. Secure it
with one M12 x 5 34" Allen Bolt (#31), two @ 1" Washers (#38), and one M12 Aircraft Nut
(#36). Attach the other end of the Backrest Incline Support to a selected slot on the Main
Frame to obtain the desired backrest incline position.

C.) Place the Backrest Board (#12) to the Backrest Supports. Secure it with four M8 x 1 5/8”
Allen Bolts (#34) and @ 5/8” Washers (#40).

D.) Place the Seat (#11) onto the Main Frame. Secure it with four M8 x 1 5/8” Allen Bolts
(#34) and @ 5/8” Washers (#40).

DIAGRAM 5

10



STEP 6 (See Diagram 6)

A.) Attach the Leg Developer (#5) to the open bracket on the Main Frame (#1). Secure it
with one Axle (#42), two M10 x 5/8” Allen Bolts (#30), and two @ %" Washers (#39).
Do not over tighten the bolts. Make sure the Leg Developer is able to swivel.

B.) Insert the U-shaped Pin (#10) into the tube in front of the Main Frame. Secure it with
one Spring (#29), @ %" Washer (#28), and M6 x 5/8” Philips Screw (#41).

C.) Insert three Foam Tubes (#9) halfway through the holes on the Main Frame and Leg
Developer. Push six Foam Rolls (#26) onto the Tubes from both ends. Plug six Foam
Roll End Caps (#21) into the Tubes from both ends.

D.) Attach the Curl Bar Handle Support (#45) to the bracket on the Leg Developer. Secure
it with a L-shaped Pin (#27).

E.) Attach an Olympic Sleeve (#14) onto the weight post on the Leg Developer. Attach a
Spring Clip (#15) to the Sleeve.

DIAGRAM 6

11



STEP 7 (See Diagram 7)

A.) Attach the Arm Curl Pad (#13) to the Arm Curl Stand (#7). Secure it with two M8 x %4” Allen
Bolts (#33) and @ 5/8” Washers (#40).

B.) Insert the Arm Curl Stand into the front opening on the Main Frame. Use a Lock Knob (#16)
to secure the Stand at desired height.

C.) The Leg Developer can be locked when doing sit up exercises. Simply pull the U-shaped Pin

(#10) out and drop into the hole on the Leg Developer. Remove the Pin when doing Leg
Developer exercises.

D.) Remove the Arm Curl Stand and Curl Bar Handle when using Leg Developer.

DIAGRAM 7




EXPLODED DIAGRAM







PARTS LIST
KEY NO. DESCRIPTION

OCoO~NOUILPE WNPE

Main Frame

Front Stabilizer
Backrest Support
Backrest Incline Support
Leg Developer

Rear Stabilizer

Arm Curl Stand

Curl Bar

Foam Tube

U-shaped Pin

Seat Pad

Backrest Board

Arm Curl Pad

Olympic Sleeve

Spring Clip

Lock Knob (Impex Logo)
2 3/8” x 1 5/8” End Cap
1” Square End Cap

@ Cone-shaped End Cap
@ 1" End Cap

Foam Roll End Cap

@ 2 3/8” Bushing

2" Sleeve

Stabilizer End Cap
Rubber Bumper

Foam Roll

L-shaped Pin

@ ¥%2" Washer

Spring

M10 x 5/8” Allen Bolt
M12 x 5 34" Allen Bolt
M10 x ¥4” Allen Bolt

M8 x %" Allen Bolt

M8 x 1 5/8” Allen Bolt
M6 x ¥2" Philips Screw
M12 Aircraft Nut

@ 1 v¥" Bushing

@ 1" Washer

@ ¥4" Washer

@ 5/8” Washer

M6 x 5/8” Philips Screw
Axle

Curl Bar Handle Grip

@ %" Bushing

Curl Bar Handle Support

Q
<

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79

|—\NI\Jl—\|—\88-&l\)l\.)|—\ool\)\ll\)l\)l—\|—\|—\ml—\.bool\.)cnl—\bl\.)l\)l—\.b.bl—\l—\l—\laool—\l—\l—\l—\l—\ml—\l—\

15

M10 x 3 %" Carriage Bolt
M10 x 2 %" Carriage Bolt
M10 x 2 3/8” Allen Bolt
M10 x 2" Allen Bolt

M8 x 2 1/8” Allen Bolt
M10 Aircraft Nut

M8 Aircraft Nut

Y4" Philips Screw

M18 Lock Knob

1 %" Square End Cap
1v%" x 3" End Cap
Pulley

@ 3” Sleeve

Pulley Bushing

Lat Bar Handle Grip
Chain

C-clip

Right Safety Hook

Left Safety Hook

Base Frame

Lat Bar Frame Support
Left Upright Beam

Right Upright Beam
Cross Brace

Lat Bar Frame

Sliding Weight Post

Lat Bar

Crutch

57" Cable

L-shaped Cable Retainer
Curve Bracket

Rear Diagonal Support Frame
Weight Post

M10 x 2 %" Allen Bolt

PNRPRNRPRRPRNRPRRRPRRPRPREPRENRPREPNREPNNNNNREPNONNWORRRPRORER

o

\'



LIMITED WARRANTY

Escalade warrants this product to be free from defects in workmanship and
material, under normal use and service conditions, for a period of two years
on the frame and one year on all other parts and components from the date
of purchase. This warranty extends only to the original purchaser.
Escalade’s obligation under this Warranty is limited to replacing damaged or
faulty parts at Escalade’s option.

All returns must be pre-authorised by Escalade. This warranty does not
extend to any product or damage to a product caused by or attributable to
freight damage, abuse, misuse, improper or abnormal usage, purchasers
own repairs or for products used for commercial or rental purposes. No
other warranty beyond that specifically set forth above is authorized by
Escalade.

Escalade is not responsible or liable for indirect, special or consequential
damages arising out of or in connection with the use or performance of the
product or other damages with respect to any economic loss, loss of
property, loss of revenues or profits, loss of enjoyments or use, costs of
removal, installation or other consequential damages or whatsoever natures.

The warranty extended hereunder is in lieu of any and all other warranties
and any implied warranties of merchantability or fitness for a particular
purpose is limited in its scope and duration to the terms set forth herein.

Your statutory rights are not affected.

ORDERING REPLACEMENT PARTS

Replacement parts can be ordered by calling our Customer Service
Department Monday to Friday 9am to 5pm.
Tel / Fax: 0044 (0) 1792 222562
E mail: customerservices@escaladesports.co.uk

When ordering replacement parts, please give the following information.

Model

Description of Parts
Part Number

Date of Purchase

e

16



CARE AND MAINTENANCE

1. Inspect and tighten all parts before using the machine.

2. The machine can be cleaned using a damp cloth and mild non-
abrasive detergent. DO NOT use solvents.

3. Failure to examine the BENCH regularly may affect the safety

level of the equipment.



	BEFORE YOU BEGIN...................................................................................... 1
	IMPORTANT SAFETY PRECAUTIONS........................................................... 2
	HARDWARE PACK……….....…....................................................................... 4
	ASSEMBLY INSTRUCTIONS.............................................................….......... 6
	EXPLODED DIAGRAM………………….………………………………………….       13
	PARTS LIST……………………………….………………………….……….……. 15
	WARRANTY..................................................................................................… 16
	ORDERING PARTS.......................................................................................... 16
	ASSEMBLY INSTRUCTION

	DIAGRAM 4
	DIAGRAM 5
	PARTS LIST
	KEY NO. DESCRIPTION Q’ty



